YKPAUHA é O A O ANYEBCKUM METANNYPIMMYECKUA KOMBUHAT"

UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
. A3399
94202 r Anvesck, yn. Limuara, 4 ' .
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14
akc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
3ABO/ICKOW CEPTUDUKAT KAYECTBA Ne 69478 [ara 18.04.2004 fluet us nucros
MILL'S QUALITY CERTIFICATE Ne - Date Sheet 1 of 1 sheets
CBMAETeNnLCTBO 0 NPUEMOYUHBIX UCALITAHUSAX
Inspection certificate EN 10204/3.1.
KoHTpakT Ne 2000-207/1ncT- 3aBoackou 3akas Ne 413
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akasuuk: Kopnopauus 'MuaycTpuansHbiin Cotoa Hownbacca ' (UCA)
Ans hypmebi "Oycepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA "
Baron Ne LOT 1
RW-car Ne 64982929
Haumerosanue Tosapa: Crangapr:
06pesHbIMU KpoMKamu Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
= edges ASTM AB/A6M
apka cranu )
Grade of <loel ASTM A36 nNockocTHoCTL 50% ASTM AG/A6M
PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
CocrosHue noctasku: T ropsiYekaTansiit- e ,
Delivery condition: hot-rolled

Ne Homepa Homepa Pasmepsi, Mm " KonuyecTso TeopeTuyeckuii

no3uy. | nnasok naptui Dimensions, mm ToBapa, 8eC,TH
Tonwunxa WupuHa Anuna © wTt/mecT Theoretical
ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn

3 02681 5302 254 1829 6096 11 24,453

4 02681 5312 31.75., 1829 6096 4 11,116

4 02681 5317 31.75 1829 6096 8 22,232

1 2347 331 15.88 1829 6096 1 1,390

5 02672 5309 50 » 1829 6096 1 4,376

3 02681 5320 254 1829 6096 1 2,223

Total guantity (pcs): 26 .__Total theoretical weight (tn): 65,790 1
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- Beinnaeka : MapTeHOBCKUI cnocob npou3sBoacTsa. 3asoackon cepTudmkaT kavectsa Ne 69478
Steelmaking process : open hearth furnaces. Mill's quality certificate Ne I
Homep Xumuueckuit coctas, % Chemical composition, %
nnasku C | Mn | si s | P Cr [ Ni fCu|] ALT N T V TMo] | As] Nb | B
Cast Ne X 100 X 1000 X 100 - X 1000
02672 16 86 22 26 11 4 3 3 5 8 <8 <20 5 5 <8 22
02681 16 90 21 34 27 8 3 3 5 8 <8 <20| 5 5 <8 2.2
2347 19 90 25 26 10 9 4 5 5 8 <8 <20 5 7 <8 2.7
PE3YNbTATbl  WCMNbITAHUA TEST RESULTS
UcnbiTanne Ha pacTaXeHWe n yaapHbii narub Tensile and impact test
Pazmepsi 1=(j) OHeprus yaapa KU
obpasua Ot6op obpasya Tem- fpe- Mpe- | OtHoc. | Cyxe- Impact energy
nepa- | Aen aen wne |2=(jfsm?) Ymapuas saskocts KCU Warn
Ne D.m. of Specimen Typa yanu- Impact strength
napTuv specimen Texy- | npou- | Henue 3=(%)  Bonokuucran coctaenswoulan
MCRbl- | 4ecTu | HocTu Fibrous appearance
Tonuu- | wwmpwu- | Mecto,| Han- | Mono- | Tarun 4= L:g:g;;b
Ha Ha paBne { xeHue Yield Ten- Elon- Re-
Hue Test point, sile gation | duc-
tion
test thick- 1 width, | Loca | Direc Posi tem- stre- Benc
Ne ness, mm tion tion tion pera- ngth | Lo=200 of
mm ture Reh Rm, |Lo*=50| areaZ
@ c° Mpa | Mpa % % 3HaueH!s Values
1 2 3 In
5302 2125 T +20 | 301 | 468 | 26.0*
K. 2.12.5} T +20 | 303 | 470 | 25.0*
5312 125 T +20 | 337 | 489 | 30.0*
125 T +20 | 334 | 476 | 35.0*
5317 12,5 T +20 | 326 | 476 | 36.0*
125 T +20 | 308 | 473 | 33.0*
331 15.88 | 40 T +20 | 304 | 430 | 23.5
1588 | 40 T +20 | 303 | 430 | 24.0
5309 12,5 T +20 | 304 | 475 | 25.0*
12,5 T +20 | 314 | 468 | 26.0*
5320 3125 T +20 | 299 | 448 | 29.0*
12,5 T +20 | 306 | 443 | 30.0*
4
Mapkuposka: enaHo 8 YkpanHe, Mapka cranu, pasmepsl, Ne nnasku, Ne naprum, MEXICO, 0271, ToB. 3Hag K6M6MHaTa
Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test Ne, MEXICOQ, 0271, mark of the mrks\ \
KnevmoBka: Ne nnasku, Mapka cTanu, ToB. 3HaK KOMGUHaTa, 0271T( KNEAMO / :TK
Hard stamp: o 8 - '
LiseTHaa mapxuposka: . . ,
Color marking: , ' v
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